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REMARK

1. The test report is invalid if there are not the marks of the special-purpose stamps for test
or the official stamps.

2. The test report shall not be reproduced except in full, without approval of testing
laboratory.

3. The test report is invalid without the signatures of authorized personnel who tested,
audited, and approved it.

4. The test report is invalid if altered.

5. As to supervision tests (such as spot tests, arbitration tests) or quality identification tests,
if there is any objection to the test reports, please apply to the quality supervision
departerment that carried out them or the superior for testing again within 15 days after
receiving the test reports. If the time limit is exceeded, the testing laboratory shall not
accept the cases.

6. As to entrusted tests, the results presented in the test reports relate only to the received
samples.

7. Please take back the samples within one month after receiving the test report. If the time
limit is exceeded, the testing laboratory shall handle them at will.

8. The test report shall not be used for advertisements or other publicity purposes, without
written approval of the testing laboratory.

9. In case of discrepancy , the original version in Chinese shall prevail.




